
* Denotes standard hardware items that can be bought locally.

1A

1B

INST

11

2

3

4

5

6

7

8

9

BB

12

7

13

10

Page 5.
                                                    FOR MISSING PARTS, Call 1-800-652-2321, Monday - Friday, 8 a.m. - 5 p.m. E.S.T.                                                    

24413 Repair Parts List.

REF.NO. PART NO. AMT. DESCRIPTION

1A 24413-01 1 24413 HITCH

1B 55-16 1 24355 HITCH BRACKET

2 24413-02 1 24413 AXLE HOLDER

3 24413-03 1 24413 AXLE

4 24413-04 1 24413 CART BODY

5 24413-05 2 24413 WHEEL

6* STDWF750SAE 4 WASHER, FLAT 3/4" SAE

7* STD624007 3 PIN, HAIRPIN COTTER

8* STDBP3130750 12 BOLT, PAN 5/16"-18 X 3/4"

9* STDWF313SAE 12 WASHER, FLAT 5/16" SAE

10* STDNK313 12 NUT, KEPS 5/16"-18

11* STDBH3750750 1 BOLT, HEX 3/8"-16 X 3/4"

12* STDNK375 1 NUT, KEPS 3/8"-16

13 55-30 1 24355 HP-3 HITCH PIN

INST 24413-INST 1 24413 USER GUIDE

BB 24413-BB 1 24413 HARDWARE BAG

REPAIR PARTS LIST


	MANUAL P1 24413 FRONT PAGE
	Sheet1
	Drawing View1


	MANUAL P2 24413 HARDWARE
	MANUAL P3 24413 STEP A
	MANUAL P4 24413 STEP B
	MANUAL P5 24413 REPAIR PARTS
	MANUAL P6 24413 WARRANTY
	Sheet1




